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Product Name:
Corrugated board

Trade Name: /

Main Model : KL250

Prepared By : SHENZHEN BVT TESTING TECHNOLOGY CO. , LTD.

Add: 1/ F, Area A, Huachuangda Qianhai Maker Technology
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District, Shenzhen, China

Test Date: Oct, 08, 24 To Oct, 18, 2024

Date of

Report :
Oct, 18, 2024

Report No. : BVT02186158922-F

BVT02186158922-F

Prepared For :



SHENZHEN BVT TESTING TECHNOLOGY CO. , LTD

ProductName Corrugatedboard
Specification

Model KL250

Trademark(nominal) -- Samples Glade --
ProductionDate
Number/ Number 2024.10.08

Inspection
Category StrengthTesting

Applicant/Tel/

Address

SHUNCHANG ( THAILAND) .CO. ,LTD
49/3moo.3Thepkanjam Rd ,. Khong kabue,Muang Samutsakom -
74000

Manufacturer/Tel/
Address

SHUNCHANG ( THAILAND) .CO. ,LTD
49/3moo.3Thepkanjam Rd ,. Khong kabue,Muang Samutsakom -
74000

Dateofapplication 2024.10.08 Application XiangdongLiu

SampleQuantity 5pics
Sample
Characteristic

Ingoodcondition

DocumentNo. BVT02186158922-F Check Date 2024.10.08
Testenvironment

description Temperature:15 ~25℃,relative humidity:40%~70%

Standardapplied

ISO12192:2011Paper and board—Determination of compressive strength—
Ring crush method
ISO287:2017specifies an oven-dryingmethod for the determination of the
moisture content of a lot of paper and board
ISO638:2016Paper,board and pulps—Determination of dry matter content—
Oven-dryingmethod

Conclusion

Total 4 items were inspected. The results are shown on page 2Thecopy
reportis invalid without stamped ofred

"Special Seal for Test Report"

Oct 18, 2024

Remark:
1. Type testing (6samples per test).
2. If all samples pass, the test passes.
3 As long as a failure occurs,the inspection lot is unqualified
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Test by:



SHENZHEN BVT TESTING TECHNOLOGY CO. , LTD

Testing Report of Deu Technology Testing Co. , Ltd.

Thecopyreport is invalid without stamped ofred "Special Seal for Test Report"

Item Test Item Unit Requirement Result Conclusion

1
Bursting strength(BS T)

KPa >1300 1400 Pass

2
Edgewise compressi on
strength (ECT) KN/m >4 7.7 Pass

3
Peel strength of
Velcro

N/m ≥200 290 Pass

4 Adhesivestrength N/m ≥400 B:700, C:680 Pass

5 Moisturecontent % ≤14 8.5 Pass

6
paper angle bead
Compressive strength

kgf ≥83.5 92 Pass

Equipment List

Item Equipment Model Manufacturer Calibrationdate valid

1
Burstingstren
gth Tester

HTS-

NPY5110R

GuangdongZhongye
InstrumentEquipmentCo,
Ltd

Oct 18, 2024 2 year

2

Paperboard

Side Pressure
Strength
Testing

Machine

HTS-

YSY5200A

1

Guangdong Zhongye

InstrumentEquipmentCo,

Ltd

Oct 18, 2024 2 year

3
Adhesive
strengthtester

HTS-
YSY5200A
1

GuangdongZhongye
InstrumentEquipmentCo,
Ltd

Oct 18, 2024 2 year

4 Moisturemeter VM-01S
Taizhou Ketuo
InstrumentEquipment

Co., Ltd.
Oct 18, 2024 2 year
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SHENZHEN BVT TESTING TECHNOLOGY CO. , LTD

Samples Picture

View- 1

View- 2

***End of Report***
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